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Upper & Middle Handles & Controls - Series 0, 1 & 3
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% NOTE: THESE 19303 SERIES
HANDLES ARE REQUIRED FOR

KWIK-N-EZY GRASS CATCHERS.

% %k NOTE: FOR 19300 & 19301 SERIES
HANDLES USE GRASS CATCHER
FOUND ON PAGE 4.1.
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Upper & Middle Handles & Controls - Series 0, 1 & 3

Iltem Part No

1 7036153
7036029
2 7014343
3 14310
4 7019714
5 7033904
6 7014305
7014306
7 7090898
7090816
8 7036037
9 7090095
10 7090053
1 7090529
12 7023813
Footnotes:

These 19303 Series Handles Are Required For Kwik-N-Ezy Grass Catchers

Qty
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Description
HANDLE, Upper

HANDLE, Upper

BUSHING

DECAL, Blade Controls

CONTROL, Blade

CLIP (Left Hand-Tecumseh, Right Hand-Briggs)
CABLE, Control (Briggs)

CABLE, Control (Tecumseh)

SCREW, #10-32 x 1/4" Hex Sems (Tecumseh)

SCREW, #10-32 x 3/8" Hex Head Cap (Briggs)

HANDLE, Middle

NUT, 1/4-28 Hex

WASHER, 1/4" Internal Tooth Lock

SCREW, 1/4-28 x 1-1/4" Hex Head Cap, Grade 5
CLIP

Note

(19303 Series). ('86 & '87
Models)

(19300, 19301 Series). ('85 &
'Earlier Models)

Was 32244

(See "Lower Handles (19300,
19301)" ill. & parts list for 19300
& 19301 Series)

Was 14374

For 19300 & 19301 Series Handles Use Grass Catcher Found On "Accessory - Side Chute, Adapter, Grass Catcher"
illustration and parts list

19" WALK-BEHIND MOWERS

SERIES 0, 1,3,&5
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Upper & Middle Handles & Controls - Series 5
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Upper & Middle Handles & Controls - Series 5

Iltem Part No

1 7036204
2 7036202
3 7019714
4 7033904
5 7014305
7014306
6 7014343
7 7023813
8 7015693
9 7090965
10 14310
11 7090898
7090816
Footnotes:

Qty
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Description
HANDLE, Upper

HANDLE, Middle

CONTROL, Blade

CLIP (Left Hand-Tecumseh, Right Hand-Briggs)
CABLE, Control (Briggs & Stratton)

CABLE, Control (Tecumseh)

BUSHING

CLIP

NUT, 1/4-20 Wing

SCREW, 1/4-20x1-3/8" Curved Head
DECAL, Blade Control

SCREW, #10-32x1/4" Hex Sems (Tec.)
SCREW, #10-32x3/8" Hex Head Cap (B&S)

Note

Was 36198 (19303 Series)('88 &
Later Models)

(19303 Series)('88 & Later
Models)

Was 32560

Was 14374

19" WALK-BEHIND MOWERS

SERIES 0, 1,3,&5
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Lower Handles (19300, 19301 Series)

Ly -
\ -
4 TN S NOTE: MIDDLE HANDLES NOT USED ON 19300 &
S AN 19301 MODELS, UPPER HANDLES ATTACH
\ DIRECTLY TO LOWER HANDLES.

1
! SEE PAGE 1.2 FOR UPPER HANDLE.
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Lower Handles (19300, 19301 Series)

Iltem Part No

1

T30 0N oA ®N

7039746

7015693
7090015
7091303
7090189
7090188
7090187
7091511
7090534
7090388
7023813

Footnotes:

Qty
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Description
HANDLE, Lower

NUT, 1/4-20 Wing

BOLT, 1/4-20 x 1-3/4" Square Neck Carriage
BOLT, 5/16-18 x 1" Short Neck Carriage, Grade 5
WASHER, 5/16" Internal/External Tooth Lock
WASHER, 5/16" Flat

WASHER, 5/16 Split Lock

NUT, 5/16-18 Hex

SCREW, 5/16-18 x 1/2" Hex head Cap, Grade 2
T-NUT, 5/16-18

CLIP

Note

('85 & Earlier). (19300, 19301
Series)

Was 14207

Was 90383

Was 90196
Was 90203

Was 14374

19" WALK-BEHIND MOWERS
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Lower Handles - Series 3 & 5

19303
86 MODEL YEAR

88 MODEL YEAR
& LATER

NOTE: LOWER HANDLES FOR 19300 &
19301 FOUND ON PAGE 1.3.
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Lower Handles - Series 3 & 5

Item Part No Qty Description Note
1 7038209 2 HANDLE, Lower (19303). ('86 Model Year)
2 7038246 HANDLE, Lower R.H. (19303). (‘87 Model Year)
3 7038247 HANDLE, Lower L.H. (19303). (‘87 Model Year)
4 7035342 HANDLE, Lower R.H. (19305). (‘88 Model Year & later)
5 7046502 HANDLE, Lower L.H. Was 38401 (19305). (‘88 Model

Year & later)

6 7090015 2 BOLT, 1/4-20 x 1-3/4" Short Neck Carriage
7 7015693 2 NUT, 1/4-20 Wing Was 14207
8 7090799 4 BOLT, 5/16-18 x 5/8" Short Neck Carriage, Grade 5
9 7090188 2 WASHER, 5/16" Flat
10 7090189 2 WASHER, 5/16" Internal/External Tooth Lock
11 7091601 4 NUT, 5/16-18 Hex Flange Lock Was 90585
12 7090222 2 NUT, 5/16-24 Hex Center Lock
13 7090233 2 SCREW, 5/16-24 x 3/4" Hex Head Cap, Grade 5
14 7090534 2 SCREW, 5/16-15 x 1/2" Hex Head Cap, Grade 2 Was 90203
15 7090388 T-NUT, 5/16-18
16 7015693 2 NUT, 1/4-20 Wing
17 7090965 2 SCREW, 1/4-20 x 1-3/8" Curved Head
Footnotes:
19" WALK-BEHIND MOWERS Manual No. 7006031
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Cutting Deck, Blade, Interlock
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Cutting Deck, Blade, Interlock

Iltem Part No

1 40525

2 7019711
3 7090167
4 7012063
5 7010783
6 7012927
7 7032137
8 7012048
9 7090385
10 7090379
1 7090071
12 7091584
13 7090204
14 7091601
15 7011791
16 7090324
Footnotes:

Qty
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Description

*DECK, Structure (Short engine mount)
BLADE, Cutter

SCREW, 3/8-24 x 2" Hex Head Cap, Grade 5
WASHER, Cone

KEY, Hi-Pro

HUB, Blade Drive

SPRING, Interlock

INSULATOR, Interlock

WASHER, #8 Tab

SCREW, #8-18 x 3/4" Self-Tapping

SCREW, 1/4-20 x 1/2" Hex Head Cap, Grade 5
NUT, 1/4-20 Hex Flange Lock

SCREW, 5/16-18 x 5/8" Hex Head Cap

NUT, 5/16-18 Hex Flange Lock
RETAINER, 5/16 Bolt

SCREW, 3/8-16 x 1" Hex Washer Self-Tap

Also you must install longer crankshaft.
It was 1 13/16" long, change to 2 7/16" long verson.

Note
Not Available, use 57662

Was 90583

(Tecumseh). Engine Mounting
Hardware

Was 90585 (Tecumseh). Engine
Mounting Hardware
(Tecumseh). Engine Mounting
Hardware

(Briggs). Engine Mounting
Hardware

19" WALK-BEHIND MOWERS

SERIES 0, 1,3,&5
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Wheels, Guard, Axles
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19" WALK-BEHIND MOWERS
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Wheels, Guard, Axles

Iltem Part No

7026160
7013024
7013320
7013307
7090122
7034357
7029399
7032118
7013027
7018444

© 00 NO O~ WN =

—_
o

Footnotes:

Qty
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Description

WHEEL, Front 7 x 1.50
HUB-CAP, Wheel

BUSHING, Height Adjustment
SPRING, Front Axle
WASHER, 3/8" Flat

AXLE, 3/8 x 19-3/8"

WHEEL, Rear 8 x 1.75

CLIP, Rear Guard

SPRING, Rear Axle
FOOT-GUARD, Rear

Note
Was 18484

Was 37946
Was 18485

19" WALK-BEHIND MOWERS

SERIES 0, 1,3,&5
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Accessory - Side Chute, Adapter, Grass Catcher - Series 0 & 1

NOTE: THIS GRASS CATCHER CAN ONLY BE USED
ON 19300, 19301 SERIES MOWERS.

SEE PAGE 4.2 FOR KWIK-N-EZY, USED ON 19303 & 19305.
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Accessory - Side Chute, Adapter, Grass Catcher - Series 0 & 1

Item Part No Qty Description Note
7060422 KIT, Grass Catcher (Includes items 1 thru 6)
1 7018413 BAG, Grass
2 7050711 ASSEMBLY, Rope & Slider
3 7053681 ADAPTER, Bag Was 19920
4 7047876 CONNECTOR, Bag
5 7018412 WIRE, Rear Bag
6 7090375 WING-NUT, 5/16-18 (Not used anymore, use # 10)
7 7035771 CHUTE, Side 20" Was 28504
8 7090799 BOLT, 5/16-18 x 5/8" Short Neck Carriage, Grade 5
9 7090188 WASHER, 5/16 Flat
10 7090851 NUT, 5/16-18 Nyloc
11 7011791 RETAINER, 5/16 Bolt
Footnotes:
19" WALK-BEHIND MOWERS Manual No. 7006031
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Accessory - Grass Bag

(1) ASSEMBLY
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Accessory - Grass Bag

Item Part No Qty Description Note
7060738 KIT, KWIN-N-EZY Catcher (Incl. Items 1 thru 5)
7060933 KIT, KWIN-N-EZY Catcher Was 60723 (Includes 1 thru 4)
1 7051636 ASSEMBLY, Grass Bag (Incl. Items 2 and 4)
2 7016005 BAG, KWIK-N-EZY
3 7051889 ASSEMBLY, Bag Wire Was 51577
4 7047876 CONNECTOR, Grass Bag
5 7053681 ADAPTER, Bag Was 19920
6 7023152 DEFLECTOR, Muffler (Briggs)
7 7023023 3 SCREW, #8-18 x 3/8" Hex Head Cap
Footnotes:
19" WALK-BEHIND MOWERS Manual No. 7006031
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Accessory - Mulcherizer
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Accessory - Mulcherizer

Iltem Part No

60457

7019690
7013870
7019673
7090483
7012063
7090100
7091294
7090303

0o N O WD =

Footnotes:

Qty
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Description

KIT, Mulcherizer

LINER

HUB, 7/8" I.D.

BLADE, Mulcherizer

SCREW, 3/8-24 x 1-3/4" Hex Head Cap, Grade 5
WASHER, Cone

SCREW, 1/4-28 x 5/8" Hex Head Cap, Grade 5
WASHER, 1/4" Flat

NUT, 1/4-28 Hex Top Lock

Note
(Incl. Items 1 thru 8)

Was 90055

19" WALK-BEHIND MOWERS

SERIES 0, 1,3,&5
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Decals

WARNING A

r
A -TO PREVENT INJURY-

STOP ENGINE BY RELEASING
BLADE CONTROL OR BY MOVING
ENGINE CONTROL to STOP BEFORE.

®REMOVING BAG of CLEARING GRASS

® ADJUSTING or CLEANING MOWER

®PLACING HANDS or FEET NEAR
BOTTOM of BLADE HOUSING

FOLLOW SAFETY INSTRUCTIONS IN
OPERATOR'S MANUAL!

STARTING PROCEDURE

1 Set ENGINE CONTROL {7}
1o START PiY

2 Moid BLADE CONTROL /**
firmly up to HANDLE 4

N
3 Stand CLOSE 1o SIDE N
of HANDLE

4 Place FOOT on top
of REAR WHEEL

5 Puil STARTER ROPE
\.

- ADJUSTING WHEELS
-CLEARING GRASS
-REMOVING BAG
-PLACING HANDS OR FEET
NEAR BLADE HOUSING

FOLLOW SAFETY INSTRUCTIONS
IN OPERATORS MANUAL

TO PREVENT INJURY
STOP ENGINE BEFORE

*ADJUSTING WHEELS
*CLEARING GRASS
*REMOVING BAG
+PLACING HANDS OR FEET
NEAR BLADE HOUSING

FOLLOW SAFETY INSTRUCTIONS
IN OPERATORS MANUAL

—

BLADE CONTROL
UFT BEFORE STARTING ENGINE
RELEASE TO STOP ENGINE ‘

SIDE CHUTE OR GRASS
CATCHER MUST BE

INSTALLED BEFORE
OPERATING MOWER

PLACE FOOT HERE

WHEN CRANKING

CAUTION

AWARNING

TO PREVENT INJURY

DO NOT OPERATE WITHOUT GUARDS
IN PLACE. SIDE CHUTE OR GRASS
CATCHER MUST BE INSTALLED

BEFORE OPERATING MOWERI!
1-4898 ,

DANGER]

KEEP HANDS and FEET AWAY

Manual No. 7006031
TP 400-5101-3-WB-N
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Decals

Item Part No Qty Description Note
1 7013010 DECAL, Danger (Keep Hands & Feet Away)
2 7011160 DECAL, Cranking (Used on 19300 Series Only)
3 7012929 FOOT-PAD (Used on 19300 Series Only).
(Not Shown)
4 7013298 DECAL, Stop Warning (19300 Series w/Briggs Engine
Only)
5 13297 DECAL, Stop Warning (19300 Series w/Tecumseh
Engine Only)
6 7013312 DECAL, Caution (Side Chute-Grass Catcher)
7 7023870 DECAL, Start-Stop Was 14345 (All 19301 & 19303
Series)
8 7024211 DECAL, Blade Control (All 19301 & 19303 Series)
9 7014898 DECAL, Warning - Discharge Opening (19303 Series)
Footnotes:
19" WALK-BEHIND MOWERS Manual No. 7006031
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Parts Manual for

SNAPPER

19" WALK-BEHIND MOWERS
SERIES O, 1, 3,& 5

IT IS THE POLICY OF SNAPPER TO IMPROVE ITS PRODUCTS
WHENEVER IT IS POSSIBLE AND PRACTICAL TO DO SO. WE
RESERVE THE RIGHT TO MAKE CHANGES OR ADD IMPROVEMENTS
AT ANY TIME WITHOUT INCURRING ANY OBLIGATION TO MAKE
SUCH CHANGES ON PRODUCTS MANUFACTURED PREVIOUSLY.
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COPYRIGHT © 2005 Manual No. 7006031
SNAPPER PRODUCTS, INC.

ALL RIGHTS RESERVED. Revision 3, 9/20/2005 TP 400-5101-3-WB-N



